



CERTIFICATE No:

JOB No:

## CERTIFICATE OF TEST & EXAMINATION

Customer:	UNISEG PRODUCTS
Customer Order No:	FENTON GODDARD
Customer Address:	81 DALEFORD WAY, SOUTHERN RIVER WA 6110

Date of Test:	21/11/2019
Test location:	MALAGA
Technician:	A.SAMPSON

Test Specification:	CUSTOMER NOMINATED BREAK TEST
Load cell #:	120281

Quantity	Distinguishing Marks	Working load limit	Load Applied
1	N/A	N/A	AS BELOW
Description			
A YIELD AND DESTRUCTION TEST WAS CARRIED OUT ON CLIENT'S OWN			
OVERCENTER RESTRAINT LATCH			
LATCH OPENED UP AND YIELDED AT 13.4 kN (1.365 TONNE)			
REFER PAGE 2 FOR TESTING SETUP.			

**AFTER THE REMOVAL OF THE LOAD, THE ITEM WAS VISUALLY EXAMINED BY A COMPETENT PERSON AND FOUND TO COMPLY WITH THE SPECIFICATIONS AS PER TEST SPECIFICATION.**

  
 -----  
**AUTHORISED SIGNATORY**

25/11/2019  
 -----  
**DATE**

ARMIN SAYEDI  
 -----  
**NAME OF AUTHORISED SIGNATORY**

NATA Accreditation Number: 19240.  
Accredited for compliance with ISO/IEC 17025 – Testing.  
The results of the tests, calibrations and/or measurements included in this document are traceable to Australian/national standards.

  
**NATA**  
WORLD RECOGNISED ACCREDITATION



CERTIFICATE No: PTE 6288

JOB No: 6505

## CERTIFICATE OF TEST & EXAMINATION – TEST & EXAMINATION

